120 x 120 mm (Front & Back)

HEPAXARIN-5000

For I.V./S.C. Use Only

Composition :
Each ml contains :

Heparin Sodium 1P 1, ono U

Water for Injections P

3. Dosage Form and s(renglh

Heparin is supplied in a glass vial containing injection for nfusion, equivalent
to heparin sodium 5000 1U/Smi and 25000 1U/5m.

4 Clinical particulars

4.4 Therapeutic indications.

“Frophylesds and tesimend ofvenes teombonls snd pulmonary embols

For the use of a Registered Medical Practitioner or a Hospital or a Laboratory only.

E%Heparin Sodium Injection [P 5000 |U/5ml

Cardiovascular Surgery

*Patints wil hrodtry antibrontin I defncy rocoivng concurent
antiombin i thr

Cephalosporins: Some cephalosporins, e.g. cefaclor, cefixime and
ceftriaxone.

ACE inhibit the renin inhibitor

Nitrates: Reduced activity of heparin has been reported with simultaneous.
intravenous glyceryl trinitrate infusion.

hemorrhage and insufficiency. Initiation of corrective therapy should not
depend on laboratory confirmation of the diagnosis, since any delay in an
acute situation may resultin the patient's deat

+Ovarian (corpus Iuteum) hemorrhage developed in a number of women of
reproduciive age receiving short or long-term anticoagulant therapy. This
complicationf unrecognized may be

+Retroperitoneal hemorrhage.

natn

Y p
h

Local riaton, eythema, mid pain, hematoma or iceration may olow deop

Interference with diagnostic tests may be associated with pseudo-
atients), artefactual increases in total

weight. Frequently, a dose of 300 units per ilogram s used for procedures
estimaed (o last less than 60 mi 0 units per kilogram for those

bin 1
b i Garclonty.To Foduce e ok o Dsetiag.Facce 1 aper

thyroxine and triodothyronine, simulated metabolic acidosis and inhibition of
the chromogenic lysate assay for endotoxin. Heparin may interfere with the
determination of aminoglycosides by immunoassays.

4.6 Special Populations

arin sodium. These complications are.
ich Tore.commen afler Iniramuscular use, ana. such use 15 n

Tocommanded

Hypersensitivity

Generalized hypersensitvity reactions have been reported, with chills, fever,
nd urticaria as the most usual manifestations, and asthma, rhinitis,
Tciimation, headache, nausea and vomiing, and anapnyiacion feactons.

P treatment of the
i aa tonaton

“Treatment of acute and chronic consumption coagulopathies
+Prevention of clotting i arteria and cardiac surgery

+Prophylaxis and treatment of periphral artrial embolism
*Anticoagulant use in ransfusion, extracorporeal circulation, and dialysis

4.2 Posology and Method of Administration
Posolc

Recommended Adult Dosages:

*Based on 68 kg patient. Adjust dose based on laboratory monitoring.

‘The number of early resorptions increased in both species. There was no
evidence ofteratogeniceffects.

potental of heparin. No studies in animals have been performed addressing
tagenesis orimpairment o fertity.
7.Description

arin is a heterogenous group of straight-chain anionic
mucopolysaccharides, called glycosaminoglycans, possessing anticoagulant
properties. It is composet

acid (a-L-iduronic acid or f-D-glucuronic acid). Heparin sodium injection is a
sterile preparation of heparin sodium derived from bovine intestinal mucosa,
standardized for anticoagulant activily, In water for injection. It is intended for
intravenous or deep subcutaneous adminisirat

estimated o astlonger than 60 minules. +Gastrointestinal — Ulcerative lesions, continuous tbe drainage of the cHosoNs  coona cuon cuosona
L stomach or small intestine, and ciinical settings in which siress-induced Pregnancy including shock, occurring more rarely. ltching and burning. especaly on the
gastrointestinal hemorrhageis p Risk Summary plantar site of he feet, may occur.
+Other — Thrombocytopenia has been reported to occur in patients receiving heparin osoray 50w Y
5000 unl:; ovary 810 13 hours thoroatar for  days or il e palant sy * QU ~ Mensruation,iuer disease with mpaired hemostasis, severo renl s ar 10 vl daa n hopry sodum s in pregmantwomen'to W cytopenia has boen ropor S I pationts recaiving heparin H G
" inform a g associated sk of Major birh defects and miscarriage. In  Sgnifcance, a reducton In platlet count can be accompanied by severe
abdominal Hopari-induced H heparin P Sich a3 skin nectosis, gangrens of the | HeONs  Gsoma Wsoxs
and Thrombosis o an ncreased ik of adverse maleml o fetal aulcomes In humans. No - exremiles et may load o ampuiaton, myocardal iacton, pumonary 1
Convertingto Wartarin Heparin-induced_thrombocylopenia (HIT) is a serious antibody-mediated teratogenicity. but early embryo-fotal death was observed in animal  embolism, stroke, and possibly deat
inuous anticoagulation wi i reaclon esuling from imeversile asgregaon of platelets, HIT ocours n
To gnsure continuous anicoaguialion whon convering fom heparn sodum s antibodies 103 rabbis g organagencsie o doses appratmaely 10 mes e masmum Cfé‘.?‘e".n?.‘f,'fﬂefﬂ&ﬁgi“‘&;2?,13’.3?.5 and cyanosed iimbs have i the past e
RS heormoin t eyt o i ther Platelet Facior at ndu HIT
(pr l‘h":'r‘v-gmls-:;mmeiﬁm‘; S';k‘z'\‘e therapeutic range. Heparin therapy  FI28l0 L Ce e valapment. of venous and arieral Inromboses, & the benefits and risks of heparin sodium m.ecuon 10 a pregnant woman i idenical to the thrombocytopenia associated complicaions remains o be Structure of heparin sodium
HITT), possible risks 1o the fetus when prescribing heparin sodium injection 1o a 8. Pharmaceutical Particulars
Convertingto Oral Anticoagulants otherthan Warfarin Wiscellaneous g
ITT. These seri Miscellancous 8.1 Incompatibilities
For h evenis nlude deep ven {ambosis, uimonary embolam. 7o are o known adverse outcomes associated wih foal xposuo 0 the | Ostooporosis following long-lorm adminisiration of high-doses of hepain
of heparin sodium immediately after administering the first dose of oral  carabral vein thrombosis, limb is e, myocardial infarction. preservative benzyl alcohol through matemal dr owever, rone
coT o romsas, erl Aer rombosk, S oorose. gangrens of he preservative benzy alcohol can cause serious adverse events and death  synthesis, del priapism, and rebound 8.25helf-Life - the pack.

was (o have been administered.

Folow equpment manufactrers speraing drectons eroful, A dose of 25
untsg to 30 uniskg folwod by an nfusion at of 1,500 uns/our o 2,000
Ut 1 Sugaeieg.bascd an phammacodyhamic. Sata i Speciie
Manfactures recommendations ara notavalabie.

Heparin resistance

Patients with altered heparin responsiveness or heparin resistance may

[+ Therapeutic Anscoagulant Efect with Full-Dose Heparin®

4.3 Contraindications

Mor

100,000/mm" or if recurrent thrombosis develops, promptly discontinue

eparin, valuate or HIT and HITT, and, f necessary, adminisier an aliemative

anticoagulant. HIT and HITT can occur up to Soveral weeks after the
p

nia
o heparin Tor HIT and
HITT.

Bisk of Serious Adverse Reactions.in_Infants due 10 Benzyl Alcohol
Preservaiv

curin

Soanates i v e welosd Tamts rootod wih ey, GomnLproseruon

formulaton in nfuson soluors, includng hepari sodm fecton. The
characterized by central nervous system depression,

e e ana g reaptatons.

When prescribing heparin sodium injection in infants consider the combined

‘The estimated background risk of major birth defects and miscarriage for the
indicated popultion i unknoun, Al pregnancis have s of bith defect
estimate

I [S-ALT])
levels have occurred in a high percentage of patienls (and healthy subjects)

or
Sckaround vk of oot oy Befocts and iscarriage in el ocogmsed
pregnanciesis 2-4% and 15-20%, respectively.

The matamal s el cutoomes assocatd it sss of heparin via various

4.9Overdosage
Bleedingis the chief sign of heparin overdosage.

Neutralization of Heparin Effect

When clinical circumstances (bleeding) require reversal of the heparin effect,

8:3Package nformation- Heparn Sodum irjecon P 5000 U fled
a 5mi glass vial and packed in a monocarton.
8.4 Storage : Store in a cool, mv & dark place. (Below 30°C.)

Keep medicine out of reach of chidren.
9.Patient Counselling Information

Hemorrhage

Iform paent ot may take e longer thr usuel o stp beedng, ot

dosing methods and adminitaion roues during pregnancy have been
investigated in numerous studies. These studies generally reported normal
Lactation

Risk Summary

o information regarding the presence of heparin in human milk, the

No more than 50 mg should be administered, very siowly, in any 10 minute
.

treated with heparin

P
inits. The amount of protamine required decreases over fime as heparin is
‘metabolized. Although the metabolism of heparin is complex, it may, for the.

physicia
femorrhage can in Fatal
hemorrhages have occurred.

effects on the breastfed child, o the effects on milk production.

molscular weight, hapari s ot kly 1o bo excr
hepatin n ik w

injection and other drugs containing benzyl alcohol. The minimum amount of

Ghours | 100 ml of 0.9%sodium cherde necton, 7.

Contnuous Inital Dose | 5000 unts by insravenous nfection

ez Heparin should not be administered by intramuscular njecion or afler major
o mection iy
memien 3 .
e o [ o i cioni n
severe iver disease (including oesophageal varices). purpura, severe
awyito

Patients wih present or previous thrombocyopeni, Tno rare aocurrence of
the

Theambocyloperis n patlnts raoeing hepadn hes besr repoted
2t0

nsid

Slong. i e, mithae lvea: hoed for pparn sadum necion and o

potantal adverse ofactson he broastied chi rom heparin souium niectonor

ffom the underlying maternal condition. Benzyl alcohol present in maternal

serum is kel 0 cross into human mik and may be oraly absorbed by a
.

further use of
o niravenous routes pacause of the sk of
thrombocytopenia. Because of the special hazard of post-operative
hasmorthage hoparin is contarindicaled during surgery of the bran, spnal

nat have had récent surgery, and in patients undergoing lumbar’ Punc\um or

| ot s remecsn. orans
| compatice sluton) for s

|+ Cardlovascular surgery

ot ess than 150 units b

adjost fo longer procedures

ntrvascuta i TotalBody nisal
Pertusion Dose

Low-dose Prophylai of Postoperatie Thromboembolism

ol Dose

e sto12 | so00unns
hours

Extacorporealdalyss

Ioselra | 25unts g o 30 howe by o e of 1500
Extracorporeal | units/haurto 2,000 uis/hous
Dilysis

Paediatric population: Do not use this in neonates and infants. There are no
‘adequate and well controlled studies on heparin use in

The relative risks and benefits of heparin should be carefuly assessed in

alients with a bleeding tendency or those patients with an aclual or polential
Bloeding site eg. iatus hernia, peptic ucer, neoplasm, bacterial endocardits,
retinopathy, bleeding haemorrhoids, cled intracranial h:

heparin therapy. Monitor mmmbocytopema ‘of any degree closely. If the count

falls_below 100,000/mm" or if recurrent thrombosis develops, promptly

discontinue nepann ovaluate for HIT and HITT, and, fnecessary admiister

analtemative antico

Coagulation Testing. and Monitoring

When using a full dose heparin regimen, adjust the heparin dose based on
Ifth

ol

Corebral vombosis o reatened abrton:
[ |

s, hematocrit
therapy,regardiess of the route of administration.

anaesthesia

be very ravsfi/ ‘associated with epidural or spinal haematoma
resuing i prolonged o permanent paralysi, I sueh a procedre s lamned
he haparin should be sapped and the procedure should bo delayed unt o

‘wornen reated with heparin s contraindicated.

Menstruationis nota contra-indication.

Concomitant use o nravenous dicofenac with hepari (including low dose
heparin)iscontaindica

4.4Special warnings. ami precautions foruse

Hemorhage

Avoid using heparin in the presence of major bleeding, except when the

Pediatric dosing recommendations are based on clinical experience. In
ral, the following dosage schedule may be used as a guideline in
pediatric patients:

75 it 1 100 unisig nraveniou bolus over 10 minutes]

Infats: 25 untsfka/hour 10 30 unts kg /hour,
Infants e than 2 months have the ighet requirements (aversge 28
unishg/hour)

Tyear of ge

Hemorrh
Hemorthage' can occur at virtually any site in patients receiving heparin.
Adrenal hemorthage (with resultant acute adrenal insufiiciency), ovarian
hemorthage, and retroperitoneal, hemorthage have ocourred durng
anticoagulant therapy with heparin. A higher incidence of bleeding has beer
ported n pationts, paricuiarl wormen, over 60 years of age.An U nexpiained

Rsistance to heparin is froquenty encountared in fever, thrombosis,

yocardiai
ntithrombin 11
ded in these.
ses. Adjusiment of heparin doses based on anl-Factor Xa leves may be
warante

Hypersensitivity

the drug
onlyinclearly life-threatening s‘lueﬂons

Because heparin sodium injection is derived from animal tissue, it should be
e o paanis A story gy

48 Intoraction with other medicinal products and othor forms of
s

Analgosics: Drugs that ntrfero wih platclt agorogation o.g, aspicy and
olherNs iD: ssedrisk

Pediatric Use

30 minutes after intravenous injection. Becauso fatal reaciions often

Advise patients to inform physicians and dentists that they are receiving

o rosusciaton echniques atment of shock are.

only
Teadiyavaia
5. Pharmawlnmcal Properties

5.1 Mechanism of Action

Heparin interacts with the naturally occurring plasma protein, Antithrombin I,
(0 induce a conformational change, which markedly enhances the serine

He I

)
progress to the davelopment o venous and artrial thromboses, a condion
(TT), HIT and
T o B b e Saveral wacks”sh the seonimuaion of hopan
therapy.

‘There are no adequat studies on heparin

patients.

Carefully examine all heparin sodium injection vials to confirm choice of the
including

neonates, have died as a resultof medication errors.
Benzyl Alcohol Toxicity

Sorious advarse reactions including fatal reactions and the *gasping
syndrome" occurred in prematurs neonates and low-birth weight infants in the
Rbonatal Inensive care Ui who recsived benzyl iconol s & pressvaiive I
infusion solutions.

Jlarly Xa andl
of heparin inhibit Factor Xa, and larger amounts inibit thrombin (Factor lia).
Heparin also prevents the formation of a stable fibrin clot by inhibiting the
aclivation of the fibrin stabilizing factor. Heparin does not have fibrinolytic
activity; therefore, twillnotlyse existing ciots.

5.2Pharmacodynamic Properties

Various times (activated clotting time, activated partial thromboplastin time,
prothrombin time, whole biood clotting time) are prolonged by ful therapeutic

Mheparm The bleecing tme i usually unaffected by haparin

, benzyl
levels of benzy alcohol and i high
o ooyt aicanal wers D61 10 1378 el Adirional Sdveras seations

hematologic abnormalitles, skin breakdown, hepatic and renal failure,
hypotension, bradycardia, and cardiovascular collapse. Preterm, low-birth

belessable to metabolize benzyl alcohol,
When prescribing heparin sodium injection in infants consider the combined

injection and other drugs containing benzyl alcohol. The minimum amount of

GeriatricUse

older, however a higher incidence of bleeding has been reported in patients
over 60 years of age, especially women. Lower doses of heparin may be

~Ketorol
R muavenous diclofenac

diclofenac, even with

ahemorrhagic event
in which there is increased

Anticoagulants, platelet mhlhltou“ etc: Increased risk of bleeding with oral

4.7 Effects on ability to drive and use machines
Thereis no established dataavailable.
4.8Undesirable Effects

Hemorrhage

Use heparin sodium with caution
tiskof hemorrhage. including:

idogrel,_ tclopidine,
Gipyridamole

dosage

Sugcal - Duing and immedisol flwing: (e)apinslpuncure o sinal

ng th Therefore, when

anesihesia or (o) mejor surgery, especially ‘Spinal cord, or
eye.

~Hematologic ~ Conditions associated with increased bleeding tendencies,
purp

inerapy. An
overly prolonged clotting time or minor bleeding during therapy can usually be
controlled by with

Ahsorgll
Heparin is not absorbed through the gastrointestinal tract and thersfore

Distribution
Hoparin is highly bound to_ antitrombin, fbrinogens, lobuins, serum
9

Elimination

Metabolism

Heparin does not undergo enzymatic degradation,

Excretion

Heparin is mainly cleared from the circulation by liver and reticuloendothelial

cells mediated uptake inlo extravascular space. Heparin undergoes biphasic.

clearance, ) rapid saturable clearance (zero order process due to binding fo
roteins, ‘endothelal calls and macrophage) and b) slower fist order

elimination. The plasma half-ife is dose-dependent and it ranges from

05t02h

at
Patients over 60 years of age, following similar doses of heparin, may have
higher plasma levels of heparin and longer activated partial thromboplastin

or urinary tract bleeding during anticoagulant therapy may indicate the
presence of an underying occult lesion. Bleeding can occur at any site but

ith i

hours after the last intravenous dose or 24 hours after the last subcutaneous

dose should elapse before blood is drawn if a valid prothrombin time is to be
ine

Adrenal hemarthage. witresutant acute adrenl nsuficiency, has occurred
during anticoagulant therapy. Therefore, such treatment should b
aSiat T atonts who S2velap Signe A Symptoms of Scut srenal

times (aPTT:
6.Non-clinical Properties

6.1 Animal Toxicology or Pharmacology

In a published study conducted i rats and rabbils, pregnant animais received
heparin ntavenosly during organagenesis at  dose of 10,000 uniskg/day.

Necrosis of the skin has been reported at the site of subcutaneous injection of
heparin.

Other Medications
Because of the risk ge, p to inform their pt
and dentsts of all medications they are taking, including non-prescription
medications, and before starting any new medication.
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